

Diagnosis codes related to covered obstetrical (OB) sonograms

Summary of change: Effective immediately, retroactive to dates of service October 1, 2015 and after, OB sonograms billed using a primary or secondary diagnosis code related to OB services will be covered. The all-inclusive covered diagnosis list for OB sonograms is in the new Appendix II of the *Professional Fee-for-Service* provider manual located at <https://www.kmap-state-ks.us/Public/providermanuals.asp>.

★ **What this means to you:** Claims billed with an OB sonogram code with any other diagnosis code not related to OB services will be denied. See all-inclusive covered diagnosis list for OB sonograms in Appendix II of the *Professional Fee-for-Service* provider manual.

What if I need assistance?

If you have questions, please contact our Provider Services team at 1-800-454-3730.